250 EXC-F 2009 <2009><EU><810319>
IGNITION SYSTEM

N
Pos Part Number Description Additional Text Quantity
1 7703010230015 IGNITION COVER EXC 09 1.00
2 77030140000 IGNITION COVER GASKET EXC-F 1.00
3 77039104000 STATOR 2007 1.00
4 77039105100 FLYWHEEL 1.00
5 77039134000 PULSER COIL 08 1.00
6 77039131400 CDI UNIT 250 EXC-F 09 1.00
8 59039090100 SPARK PLUG CONNECT. VDO5EG03 1.00
9 77039093000 SPARK PLUG NGK CR9EKB ‘05 1.00
10 77030002050 WIRE RETAINING BRACKET 06 1.00
11 0025060086 HH collar screw M6x8 TX30 1.00
12 59439032100 WIRING HARNESS FOR CDI EXC 04 0.00
12 78039032000 WIRING HARNESS F. CDI-BOX 08 0.00
16 59039006000 IGNITIONCOIL "IG5128" ONLY FOR SIX DAYS 1.00

6585



20 44011076100 CABLE TIE 100/2,5MM BLACK 0.00
21 77040025000 FREEWHEEL HUB 1.00
22 00120500810 AH SCREW DIN6912-M5X8 10.9 8.00
29 49030090000 DOWEL 9,8 X7 X 10 FS-E 2.00
30 0025060506 HH collar screw M6x50 TX30 1.00
31 0025060306 HH collar screw M6x30 TX30 3.00
32 0025060206 HH collar screw M6x20 TX30 4.00
34 0025050166 HH collar screw M5x16 TX30 2.00
35 0024060106 HH COLLAR SCREW M6X10 TX30 2.00
37 0025060256 HH collar screw M6x25 TX30 2.00
38 0025060956 HH COLLAR SCREW M6X95 TX30 2.00
39 0603061001 CU-SEAL RING DIN7603-6X10X1 1.00




